



TEST REPORT

No.: 21200713294

Date: 2007-11-19

Page 1 of 1

Applicant : China 2 West Services Ltd.

Address : Room 303, Ping An Building, Yuan Lin Road, Jida, Zhuhai, Guangdong, P.R.C.

Report on the submitted samples said to be drive Bit

Sample Receiving Date : 2007-11-12

Testing Period : 2007-11-12~2007-11-19

Description of Sample : Metal, 2 pieces

Test Requested: Content of C, Cr, Si, Mn, P, Al & S

Test Results :

Test Item	Test Method	Result	Unit
C	GB/T 20123-2006	0.41	%
S	GB/T 20123-2006	0.17	%
Cr	Refer to SN/T 0750-1999	1.03	%
Si	Refer to SN/T 0750-1999	0.12	%
Mn	Refer to SN/T 0750-1999	0.55	%
P	Refer to SN/T 0750-1999	<0.01*	%
Al	Refer to SN/T 0750-1999	0.03	%

*** End of Report ***

Note: * = Detection limit.

Authorized Signatory:

Engineer Li Zhong



The results shown in this Report refer only to the sample(s) tested unless otherwise stated.
This Report shall not be reproduced except in full, without written approval of the laboratory.